




Shock test

PG PARAGLIDERS

TEST REPORT PG 1

Inspection report number: PG_0886.2014

SAMPLE DATA

Manufacturer name: Dudek Paragliders SJ
 Representative: Wojtek Domanski
 Street: Ul. Centralna 2U
 Post code / place: 86-031 Osielsko
 Country: Poland
 Gliders Manufacturers name: NemoXX
 Gliders Manufacturers Size: 31
 Gliders Manufacturers max load (kg): 135
 Gliders Manufacturers serial number: P-107661
 Date of sample reception: 26.09.2014
 Directive: EN 926-1:2006 | LTF NFL II-91/09 chapter 3
 Place of inspection: Yverdon(airport)
 Date inspection: 26.09.2014
 Results: POSITIVE
 Inspector: Alain Zoller
 Signature: 

The paraglider is subjected to a shock load using procedure A (EN 926-1/2006). Shock load is limited using a wink link accordind weight range. The wing is then visually inspected for damage.

TEST ATMOSPHERE AGL

[C°] 14.7
 RH [%] 75
 [hPa] 972.7
 Wind [m/s] 0.2

RESULTS:

Weak link [daN]: 1000
 Uncertainty [%] 10
 Visual inspection: No visible damages

INSTRUMENTS

	Validity	Manufacturer	s/n
Weak links	2020	Tost	n/a
Cable	2020	Rotex	n/a
Geos n° 11 Skywatch	08.05.2017	JDC elec.	22

WEAK LINK

